PARISTAN AUTOMORBILE CORPORATION LIMTLED [ A SUBSILIARY COMPANY OF MDC )
RINISTRY OF FRODUCTION GOVT, OF PAKISTAN

AUTOMOTIVE TESTING & TRAINING CENTRE (PVT) LTD. |;' 7]

COMPRESSION SET TEST REPORT

Report Ne VAT & TCAOST! I BH2M S

Dakz sJune 22, 015

Cnztomer Nare ¢ National Engineeringe Services Pakistan (Pvi) Lintited
Customer’s Reference. 1 NESPAK/SA-SU0/AS-145

Leticr Dated : June 15, 2015
Project Name : Construction of Canal Expressway from GATT Walla
Bridge to Shawwwalla (M-3) interchange, Paisalabad

Part Name . Elastomernic Bearing Pad (400x300x69mm)
Manufactured by ¢ Interbura Spain
{uanlity : Bl Sample

Bearing Pad Sample Cross Section
TEST PARAMETERS:
Test Standard ¢ ARTH-D3YS
Temperanite : HEC
Period of Test : 22 Hours.
| TEST RESULTS:
| | Description | Observed | Specified Remarks
Compression et | F32% 25 %o (Maxy Wthin ot
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Fhee teat exaukts containgd in s repod pertain only o 1 gaople submitted Sor esting aod not neesssarily o all simila producs

DS - 27, Pak Sleel Downstream indusirial Estate, Bin Qazim, Karachi
Phorne # (027 34740138-(02 1 34740140, Fax #: (021) 34740138



AUTOMOTIVE TESTING & TRAINING CENTRE {PVT) LTD.
PAKISTAN AU ICMOBILE CORPORATION LIMTLED { A SUBSIDIARY COMPANY OF PIDC )
MINISTRY OF PRODUCTION GOVT. OF PAKISTAN

OZONE AGING TEST REPORT

Reopot No - AT & TCROEN 39172015

Date : June 22, 2015
Customer Name : National Engineering Services Pakistan (Pvt) Limited
Cusiomer’s Reference, » NESPAK/SA-GOO/AR-145

L.etter Dated » June 15, 2015
Project Name i Construction of Canal Expressway from GATT Walla

Bridee to Shaiawalla (M-3) Interchange, Faisalabad

Part Name : Elastomeric Bearing Pad (400x500x6%mm)
Marutactured by : Interbuna Spain
nanti : 01 Sample
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ng FPad Tested Sample
TEST PARAMETERS:
‘Fest Siandard ; ASTM-D149
Temperilure DARC 2
Ozone Concentration : 10043 PPHM
Elongation 1 20%
Period of Test ¢ 100 Houwrs.,
TEST RESTILTS:
= After completion of the test (100Hrs), No abnormalities such as diseoloration
and cracks have been observed. ['\
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The tort peulis contained i thiz eport permin only to dic sampls suhmitted for fastine and noe nacsezarily 1o il smilr products,

DS - 27, Pak Bteel Downstream Industrial Estate, Bin Qlagim, Karachi
Phone # (021) 34740139-(021) 34740140, Fax #: {021) 34740138




AUTOMOTIVE TESTING & TRAINING CENTRE (PVT) LTD. | _s~pg—

FAKISTAN AUTOMOBILE CORPORATION LIMTLED [ A SUBSIDIARY COMPANY OF PIDC )
MIMISTRY OF PRODUCTION GOVT. OF PAKISTAN

|
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TENSILESTRENGTH/ELONGATION & HARDNESS

TEST REPORT
Report No. : AT & TOTSTRELOGHRD-CHG-R /1872015
hite sJune 22, 2013
Customer Name : MNational Engineering Services Pakistan (Pvt) Limited
Customer’s Reference. : NESPAK/SA-300/AB-145
Letier Dated : June 15,2015
Project Name ! Constroction of Canal Expressway from GATT Walls
Bridge to Shaizwalla (M-3) Interchange, Faisalabad
Part Name : Elastomeric Bearing Pad (400xS5HIx69mm)
Manufactered by : Interbuna Span
Cuantity 01 Sample

Ry
L g A F:

Bearing Pad Tested Dumbbell
TEST PARAMETERS:
Teat Standard : ASTH D12 (Tenzile Strength & Elongation)
Test Standard 1 ASNTM D2240 (Hardness Shore A}

Original Properties

| Deseription  Ohbserved Specified Remarks |
{ Hardness Shore A 6263 | 05 Within the limit
| Tensilo Strength Kgfier® | 163 | 160 Min. Within the limit
! Elongation % . 350 Min. Within the bmit

(_\l; Page-1/2



CHANGE IN PROPERTIES AFTER HEAT AGING

Heal Aginy
Tt Sandand : ANTM DST3
Temperatare y 1005C
Period 2 T0Hrs.
Change in Properties
| Deseription ___ Observed Specil’[mi ) o Remarks _“
! Hardness Point +2 +100 Within the {imit
| Tensile Strength % +6.8 £15 Within the limit
| Blongation% | -I8 =30 Within the limit_ |

AT'ern

N

AKBER JAWED MR
MANAGER (TECHNICAL)
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>The test results cantained in this report peftain only lo the sumple submitted for teating und not
necessarily to all similar products.

DS - 27, Pak Stesl Dovnstream Industrial Estete, Bin Glasim, Karachi
Phone # (021) 34740135-{021) 34740140, Fax#: (021) 34740158



MINISTRY OF PRODUCTION GOWT. OF PAKISTAM

AUTOMOTIVE TESTING & TRAINING CENTRE (PVT) LTD. -3
PAKISTAN AUTOMGBILE CORPORATION LIMTLED { A SUBSIDIARY COMPANY OF PIDC ) @

TEAR STRENGTH TEST REPORT

Report Na AT & TIPS TRAS0/201 3

Duie 1 hune 22, 2015

Customer Name : Mational Engincering Services Pakistan (Pvi) Limited

Customer’s Reference. ; NESPAK/SA JOO/AR-145

Letter Baled : June 13, 2013

Project Name : Construction of Canal Expressway from GATT Walla
Bridee to Shaiawalla (3-3) Interchange, Faisalabad

Part Name : Elastomeric Bearing Pad (400x500x6%mm )

Manuifactured by : Interbuna Spain

Bearing Pad Tested Sample

TEST PARAMETERS:
Test Slandard : ANTM D624

TEST RESULTS:

" Description Observed Kgs/om? Specified Rﬁsfcr? Remarks |

Tear Strength | 53.6 13 [Min) Within Limit
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DSLU - 27, Pak Steel Downstream Industial Estate, Bin Qasim, Karachi
Phane # (021} 347401 30-(021) 34740140, Fax # (021) 34740138



AUTOMOTIVE TESTING & TRAINING CENTRE (PVT) LTD.

PAEISTAN AUTOMOBILE CORPORATION LIRTLED [ A SUBSIDIARY COMPARNY O3F PIDC )
HIMISTRY OF PRODLUCTION GOV, OF PAKISTAN

LOW TEMPERATURE TEST REPORT

Foort i AT & TO/LTRIZOR 20T

Dl s Jube 22, 2015

Customer Name : National Engineering Services Pakistan (Pvt) Timited
Customer’s Weference. 1 NESPAK/SA-300/AS8-145

Leter Dated + June 15, 2015

Preject Name ¢ Construction of Canal Expressway from GATT Walla

Bridge to Shaiawalla {M-3) Interchange, Faisalabad

TPart MName : Flaztomeric Bearimg Pad (4002500569 mm)
htanofactured by : Interbuna Spam

Quantity : U1 Sample

l U vty Hwl s Syl s il

Bearing Pad Tested Sample
TEST PARAMETERS:
Test Standard : ASTM T 736
Temperature ;=40 °C
Period of Test ¢ 5 Howrs.
TEST RESULT:

» After completion of the test (5 Hrs), No abnormalities such as eracks and
break has been vhserved on the sample.
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The test reauits contutnesd 1o lhis regert pertsin oofy @ the sample subtoitied D issing and not necesariby 0 81 s ik producls

T DSU - 27 Pak Steel Downstream [ndustrial Estate, Bin Gasim, Karachl
Phone # {(021) 34740138-(021) 34740140, Fax & (021) 34740438



AUTOMOTIVE TESTING & TRAINING CENTRE (PVT) LTD.
PAKISTAN AUTCOMOBILE CORPORATION LIMTLED [ A SUBSITHARY COMPANMY OF RIDC )
MINISTRY OF PRODUCTIOM GOVT. OF PAKISTAN

LOW TEMPERATURE STIFFNESS TEST REPORT

Repar: WNo : AT & TGLTR 2102013

Diate : Jume 22 2015

Costomer Namc : Mational Engineering Services Pakistan (Pvt) Limited

Custorner’s Relerence. : NISPAK/SA-I0AS-115

Tetier Prated : dume 15, 2415

Project Name : Construction of Canal Expressway [rom Galt Walla
Bridge to Shaiawalia (M-3) Intcrohange, Farsalabad

Prart Name : Elastomeric Bearimg Pad (400x500x69mo}

Manutaciured by : Interbuna Spain

Cnantity : (1 Sample
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Bearing Pad Tested Dumbbell
TEST PARAMETERS:
Test Standard : ASTM D 797
Temperature : Young Modulus at 35 “C
TEST RESULTS:
Description Observed __.S;:E:rﬁed } Remarks
Stiffness 238 Kelem? 350 Kgiem® (Max) | Within the limit
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Tl test; pesulls vontaingd o sia ropost portain ooly o the sampls submutbed- fur beding and sal necessastly Lo 2l sirmdar pradusls.

DSU - 27, Pak Stee! Dawnstream [ndustrial Estate, Bin Qasim, Karachi
Phona # {021} 34740120-(021) 24740140, Fax # (021) 34740138
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